PARTS LIST

Craftsman Mower — Model No. 247.374320




PARTS LIST

Craftsman Mower — Model No. 247.374320

Ref.

2
. °

WO N Y T W N

[ Y (NG S NG N N TN N U G S e U e U S ST G
w0 = O 00N Y W N = O

Part No.

747-05184A
749-04681-0637
747-05450
749-04608A-0637
720-0279
710-1205
710-04998
964-04154
720-04122
731-07486
725-0157
712-04222
631-04369A
747-0710A
787-01779
732-04673
634-04642
710-0895
710-05073
787-01874B-4044
987-02516
732-04674
748-04096
942-0741A

Description

Blade Control

Upper Handle

Grass Catcher Frame
Lower Handle

Wing Nut

Rope Guide

Carriage Screw ,5/16-18
Grass Bag

Wing Knob

Side Chute

Cable Tie

Nut, Sq., 1/4-20

Rear Discharge Door Assembly
Hinge Pin

Chute Deflector Bracket
Torsion Spring - RH
Wheel, 7 x 2

Screw, 1/4-15x.750
Screw, 1/4-20 x .500
Deck-21"

Hinged Mulch Plug Assembly
Torsion Spring - LH
Blade Adapter
Mulching Blade

RNif-' Part No.
25 710-1044
26 731-07531

731-07533
27 738-04419A
28 712-04217
29 720-04130
30 720-04123B
31 736-0524B
32 712-04064
33 634-04630
34 946-1130
35 710-04683A
36 731-07203
37 731-07174A
38 732-1014C
39 787-01818A-0637
40 911-04144A
41 911-04143B
42 710-04995A
43 738-04278
44 921-04041
45 731-07487
N/A

Description

Screw , 3/8-24 x 1.50

Hub Cap - Front

Hub Cap - Rear

Sldr. Screw, .375 x 126 x 1/4-20
Flange Lock Nut, 3/8-16
Adjustment Lever Knob
Wing Nut

Blade Bell Support

Nut, Flange Lock, 1/4-20
Wheel, 11 x 2

Control Cable

TT Screw, 3/8-16 x 1.0

Trail shield

Front Cover

Torsion Spring

Front Height Adjuster Plate
Rear Axle Assembly

Front Axle Assembly
Screw, 5/16-14 x.750

Shldr. Screw, 1/4-20 x .50
Water Nozzle Adapter
Deck Wash Nozzle

Engine (see breakdown)
Kohler Model No. PH-XT675-2044

21




PARTS LIST

Craftsman Engine Model No. PH-XT675-2044 For Craftsman Mower Model No. 247.374320
CRANKSHAFT/CRANKCASE GROUP

RNif: Part No. Description :eof: Part No. Description
1 25086 159-S | Screw, Hex Flange (M6) 12 14018 11-S Retainer, Piston Pin

2 14 096 22-S Cover, Breather 13 14 067 02-S Rod, Connecting Assembly
3 14 050 01-S Kit, Breather Filter 14 14 561 14-S Crankcase

4 14 032 02-S Seal, Oil 15 14 041 30-S Gasket, Breather Cover

5 14 468 07-S Washer, Flat (Dia 13Mm O.D.) 16 17 030 12-S Bearing, Ball

6 14 032 07-S Seal, Oil 17 14 014 95-S Crankshaft Assembly

7 14 154 01-S Clip, Governor Shaft 14 014 97-S Crankshaft Assembly

8 14 010 09-S Camshaft Assembly 14 014 99-S Crankshaft Assembly

9 14 380 06-S Dowel, Cylinder Head 14 014 101-S Crankshaft Assembly

10 14 108 03-S Ring Set 14014 121-S Crankshaft, Assembly

1 14 874 05-S Kit, Piston 18 14 340 01-S Key, Flywheel

22



PARTS LIST

Craftsman Engine Model No. PH-XT675-2044 For Craftsman Mower Model No. 247.374320

LUBRICATION GROUP ENGINE CONTROLS GROUP

, CRANKCASE

&
= 10
11
12/

‘:Ie:.' Part No. Description :":f" Part No. Description

1 25086 145-S | Screw, Hex Flange (M6) 10 14 100 08-S Nut, Hex Flange (M6)

2 14 123 13-S Tube Assembly, Oil Fill 1 25086 166-S | Screw, Rectangle Head (Mé6)

3 14 153 05-S O-Ring Cap 12 14 089 14-S Spring, Gov (2800-3300 Rpm)

4 14 153 03-S O-Ring, Oil Fill Tube 13 14126 53-S Bracket Assembly (Fixed Speed Control)

5 14199 25-S Kit, Pan Oil 16 14 090 18-S Kit, Governor Lever

7 25086 159-S | Screw, Hex Flange (M6) 17 14 079 20-S Linkage, Governor, Auto-Choke

8 14 032 07-S Seal, Oil 18 14 089 44-S Spring, Linkage

9 25086 293-S | Screw, Hex Flange (Mé6)

23



PARTS LIST

Craftsman Engine Model No. PH-XT675-2044 For Craftsman Mower Model No. 247.374320

CRANKCASE

CYLINDER HEAD/BREATHER GROUP

— 18

VALVE SEAL ALSO
INCLUDED IN GASKET SET

24



PARTS LIST

Craftsman Engine Model No. PH-XT675-2044 For Craftsman Mower Model No. 247.374320

RNif: Part No. Description
1 14 017 02-S Valve, Intake

2 14 016 04-S Valve, Exhaust

3 14 841 15-S Kit, Head Gasket

4 14 411 03-S Rod, Push

5 14 146 06-S Plate, Pushrod Guide

6 14 186 02-S Arm, Rocker

7 14 599 01-S Pivot, Rocker Arm

8 14 096 115-S Cover, Valve

9 25086 159-S | Screw, Hex Flange (M6)

10 14 041 01-S Gasket, Valve Cover
1" 14 100 01-S Nut, Hex Jam

12 14 072 02-S Stud, Rocker Arm

13 14 018 02-S Retainer, Valve Spring
14 14 089 02-S Spring, Valve

15 14 032 08-S Seal, Valve Stem

16 | 25086 140-S | Screw, Hex Flange M8
17 14 318 07-S Kit, Cylinder Head

18 14 380 06-S Dowel, Cylinder Head
19 14 755 11-S Kit, Valve Train

25



PARTS LIST

Craftsman Engine Model No. PH-XT675-2044 For Craftsman Mower Model No. 247.374320
IGNITION/CHARGING GROUP =

BLOWER HOUSING —

& BAFFLES
~8
7 ’//‘m —
17— g
14—

9
Ref. gy
No. Part No. Description

1 14112 07-S Spacer

2 14072 12-S Stud

3 14 100 10-S Nut, Flywheel (W/Serrations)

4 14 109 04-S Cup, Starter Drive

6 17 157 06-S Fan, Flywheel

7 14 025 10-S Flywheel Assembly, Cast Iron
9 14219 12-S Brake, Assembly

14 14 314 25-S Guard, Finger

15 14072 13-S Stud

16 14 584 04-S Module,Ign (Cast lron,Std Ign)
17 14132 11-S Plug, Spark 12Mm Rfi

18 25086 145-S | Screw, Hex Flange (Mé6)

26



PARTS LIST

Craftsman Engine Model No. PH-XT675-2044 For Craftsman Mower Model No. 247.374320
FUEL SYSTEM GROUP

Ref.

No: Part No.
3 14 050 14-S
4 14 237 07-S
7 25 111 69-S
9 14 853 55-S
10 14 065 56-S
1" 14 227 20-S
13 14 112 27-S
14 14 041 16-S

USE 14029 01-S _

16—

HEAD/VALVE/
BREATHER

Description

Filter, Fuel In-Nipple

Clamp, Hose (Non-California)
Hose, Fuel Low-Permeation (Cky)
Kit, Carburetor

Fuel Tank

Cap Assembly, Fuel

Kit, Spacer

Gasket, Spacer Use 14 041 24-S

Ref.

No: Part No.
15 14 079 25-S
16 14 100 08-S
17 14072 23-S
18 25086 277-S
19 14 187 10-S
22 25326 08-S

14 041 31-S

Description

Linkage, Wire Choke

Nut, Hex Flange (M6)

Stud, Carburetor

Screw, M4 Thread Forming

Arm Assembly, Auto Choke

Hose Evaporative 20"

Kit, Carburetor Gaskets (Not Shown)

27




PARTS LIST

Craftsman Engine Model No. PH-XT675-2044 For Craftsman Mower Model No. 247.374320
AIR INTAKE GROUP

EXHAUST GROUP

':leof: Part No. Description RNeof: Part No. Description
1 14 123 19-S Hose, Breather 8 17 041 03-S Kit, Intake Gasket

2 14 096 118-S Cover, A/C Base (Breather Gas) 9 41 037 10-S Nameplate, Service

3 25086 145-S | Screw, Hex Flange (M6) 10 14 100 08-S Nut, Hex Flange (M6)

5 14 083 16-S Element, Air Cleaner (Foam) 1 14 068 15-S Kit, Muffler Assembly

6 14 096 119-S Cover, Air Cleaner 12 25086 430-S | Screw, Shoulder

7 14 094 27-S Kit, Air Cleaner Base

28



PARTS LIST

Craftsman Engine Model No. PH-XT675-2044 For Craftsman Mower Model No. 247.374320

BLOWER HOUSING/STARTING GROUP

Ref. .
No. Part No. Description

1 14 100 08-S Nut, Hex Flange (M6)
3 14 112 075 Spacer

4 14 072 12-S Stud

5 14 072 13-S Stud

6 14 096 122-S Cover, Engine

29



PARTS LIST

Craftsman Engine Model No. PH-XT675-2044 For Craftsman Mower Model No. 247.374320
IDENTIFICATION GROUP

. /

A WARNING

Description

1 14 450 03-S Tag, Hang Oil Warning
2 14 11371-S Decal, Name X16.75

3 41 037 10-S Nameplate, Service

4 14 113 57-S Decal, Warning

30



PARTS LIST

Craftsman Mower Labels — Model No. 247374320

DO NOT OPERATE =
sl DANGER
ik | KEEP HANDS nd FEET AWAY

CATCHER IS IN
PLACE.

777533353

] 50 NOT OPERATE UNLESS AN UNDAMAGED DISCHARGE
AVOID SERIOUS INJURY OR oearh| COVER OR ENTIRE emss GATGHER IS N PLACE

=3

# KEEP HANDS AND FEET AWAY FROM ROTATING PARTS. j ‘

# REMOVE OBJECTS THAT CAN BE THROWN BY THE BLADE IN ANY KEE P H AN DS an d FEET AWAY
DIRECTION, WEAR SAFETY GLASSES.

® DO NOT MOW WHEN CHILDREN OH DTHERS ARE AROUND,

® UISE EXTRA CAUTION ON SLOPES. DO NOT MOW SLOPES GREATER
THAN 15 MOW ACROSS NEVER UP AND DOWN. LOOK DOWN AND
BEHIND BEFORE AND WHIL E MOVING BACKWARDS

READ OPERAT ANUAL. KEEP SAFETY DEVICES (BLADE CONTROL, TRAILING SHIELD,
DISCHARGE COVER, ETC.) [N PLACE AND WORKING. [F DAMAGED, REPLACE IMMEDIATELY.

o 7 .

Operation Of Thls Equipment May Creafe Sparks That Can Start
Fires Around Dry Vegelation. A Spark Arrestor May Be Required.

The Operator Shauld Contact | oeal Fire Agencies For Laws Or
[Begulations To Fire Prevention Reqlirements.

GUTTING SYSTEM

777D14313

KOHLER
Courage.

Sman-Choke™ No Prime Starfing

14%9cc

777D18526

31



